BT784 1 ekl e

50MM ACCESSORY COLLAR
PARTS LIST AND INSTALLATION INSTRUCTIONS

This Pack Contains 1 Collar

u em p- L]
PLEASE KEEP THIS FOR FUTURE REFERENCE

FEATURES

e 2-piece accessory collar for use with g50mm poles
e Provides attachment for B-Tech System 2 mounts

e Can be retro fitted onto poles

No PART NAME Qry
1 | FRONT HALF COLLAR 1
2 | BACK HALF COLLAR 1
3 | M6 x 20mm SCREW 2
4 | M8 x 12mm SCREW 4
5 | M8 SPRING WASHER 4
6 | M8 x 25mm GRUB SCREW 2
7 | 4mm ALLEN KEY 1

COLLAR DIMENSIONS
86.2mm {

Spare screws and washers are provided

for use on the other side of the collar if

two accessories need to be attached. 16,‘nmm‘ ‘ o H D) ‘ ‘M
i

FRONT HALF BACK HALF

B-TECH AUDIO VIDEO MOUNTS

B-Tech International Limited
Bennett House, Long March, Daventry, Northants., NN11 4NR, UK
Email: info@btechavmounts.com
©2014 B-Tech International Limited. All rights reserved. B-Tech Audio Video Mounts is a division of B-Tech International Limited. B-Tech, Better By Design and are registered of B-Tech
Limited. All other brands and product names are trademarks of their respective owners. Photographs are for illustrative purposes only. E&OE. B-Tech International Ltd, it's distributors and dealers are not responsible for
damage or injury caused by improper i on, improper use, modificati over the specified weight capacity and/or failure to observe these safety instructions. In such cases, any warranty will expire. Itis
recommended that this product should only be installed by a qualified professional / installer. B-Tech does not claim any liability for any difficulties that may arise from the intepretation of information contained in these

instructions. Failure to mount this product correctly may lead to serious injury and/or death. Please check carefully to make sure there are no missing or defective parts - defective parts must never be used. In the event
of missing and/or defective parts, or technical questions, please contact an authorised dealer.

www.btechavmounts.com
AMA-BT7841-V1-PROBX-0714-44 MADE IN PR.C.

Page 1/2



INSTALLATION

INSTRUCTIONS

IHBHE " (&) *+, " (— . /OHOLE2I8H , # 445H&" " , 66 .47
1480 46/223), 9" B, £:4. OB (&Y. 4" . D&M ; Rdk<"=4>T
w4 /BI0LH(, P OAI<B— —#6"4, CB28 ; &4D"480946241014

#4C86(, 4648 ; GUHE"H(, 04639, #(, 1866, —>3, O™ 1846

4 Oh_#(,#FEG——#2.3, 480 _46/223 , 9"

i —— FEG——#; .3,
98" (O, -

?./0%01%; 384,
1"#818" (-

=#SHH16H —2 . 4
1" 49008 - #

1 VUHSHRSHL (&) *t, &H&—"" " - , .. &St WY, H

0. £ IAB(, E— . JONOLE2IH, # #(, :d. OR(EEE . (L 4 . N8B ; RAK<"16 . 7 /4(8L ,#&" " , 668 . (, EPNEALBG— —#6"4, CBH
5 /1 0S+EH10""52-+10801 3+ , K453+ 1)) OO +IS3 +h14)) OIS+ , WSS+ () +

N, HIRIOLE(, 8" . 084 . Oh#(, 42 .3, 440 . 4614/84 .06
HHC (4,47 /8800 (. _KE(, " 084 L, 48(, 2.3, 1
HHMIBEE6 , —>1, B, #° . §846E>T4/09 . 10LH( , #PNIABG — —#
444674, C618 5 RUHO"CIH(H(, 4B, 08K, 748 ; RAHP"Hs

BB " (— . /OHOTE238K , #h_#:4 . OM(&IE 4" 3&4B  RAK<"=H

I, 8T B84 (AL, 68 1,5, 4. 04 #( , HFEG——£2.3,
HHSTHIT (4, 0101#(, APNIMBG— —#6"4, CBH 3 &4HO™
§

~—— FEG——#;.3,
?./08014; 384, e (O, -

e (O, -

0o ; -6l 04" B84t 052 .3,4&094:&64,0
§(, #PNEAIBG— —#6 "4, C648 ; &40
H1(87%,06/74014(,#1&24>,4C, , 0#
B, 47 . B&AF(&IL, 6. 0F> . H(#6!9 , 64&4, #
,Q/ &M

+#

+C 4P QHMBE — —#14/>46 "4, CBI2&4EN"E&4, 424119, 9: .4
L AUGA6&: , ITHEBHA , &BH . 0, # P BIAIBE— —#14/>46"4, Ci

— /64>, 16, WI08218" 5>, 1 4, 5807i$54,Q/12— , OHI6E: 14 , Of
+(HFEG——#2.3,4—&T7H> , 1OUIB, OB (4. /1 (H4. 4

&' . —— 98, #(, 6,468, 7HL4/>464, CBE4/6 , B(,
LAIBHO15( .3, 68108(, 2.3,

RE. 26014, OI0LH( , ¥14/>46"4, Ch. 0", #(, #(, 894 . #(, #
PEIMBE — —#14/>46" 4, CHBEI/6 GCIH(H(, $6/4:&" 4. #(,
" e

FEG——#2.3,

J._ 8. Ci6h, 264<T¢B&0SHMOMUO " , #1(, #" . B&4H16H— . /0%, Offh . #1(, #2.3, T&99#
-/0N0LE23&%, #. #0(, #>& "KE(&3#. #H(, 7 - 1&4H8 ; Q4B

1,40, 12438~ 4+, §3&-4h*-$##2*5

4(, $B09#—

Page 2/2



